Parts exploded view Model.PL-CG260 Engine

55 56 135749
e

54 53

37

47

Exploded View For 1E40F-5 Engine



Key DESCRIPTION QTY/UNIT | NOTE Key DESCRIPTION QTY/UNIT | NOTE
1 Cylnder 1 25 Bearing 2
2 Spark Plug 1 26 Bolt M5x30 4
3 Gasket 1 27 Crankcase 1
4 Insulator 1 28 Seal 1
5 Gasket 1 29 Iginition Coil 1
6 Carburetor 1 30 Flywheel 1
7 Air Filter Holder 1 31 Nut 1
8 Air Filter 1 32 Washer 2
9 Holder 1 33 Clutch 1
10 Spring Washer 2 34 Hex Screw 2
11 Bolt M5x55 2 35 Bolt 2
12 Air Filter Lid 1 36 Flywheel Housing 1
13 Bolt M5x20 10 37 Pin 2
14 Bolt M5x20 4 38 Fuel Tank Keeper 1
15 Gasket 1 39 Rubber Pad 1
16 Bolt M5x25 2 40 Fuel Tank 1
17 Ring 2 41 Guard 1
18 Piston 1 42 Pin 2
19 Snap Ring 2 43 Crankcase 1
20 Crankshaft 1 44 Seal 1
21 Bearing 1 45 Washer 1
22 Pin 1 46 Starter Wheel 1
23 Key 1 47 Gasket 1
24 Gasket 1 48 Starter 1




Key DESCRIPTION QTY/UNIT | NOTE Key DESCRIPTION QTY/UNIT | NOTE
49 Bolt M5%12 3
50 Gasket 1
51 Muffler 1
52 Spring Washer 2
53 Bolt M6 X 50 2
54 Cover 1
55 Cover 1
56 Cap 1




Parts exploded view Model.PL-CG260 Shaft

Exploded View For CG-KW-330,CG-KW-430 Working Shaft



Key DESCRIPTION QTY/UNIT | NOTE Key DESCRIPTION QTY/UNIT | NOTE
1 Drum 1 25 Bolt M6x10 1
2 Snap Ring 1 26 Gear Case 1
3 Bearing 1 27 Gear 1
4 Clutch,Case 1 28 Shaft 1
5 Snap Ring 1 29 Bearing 1
6 Bolt M6x30 4 30 Snap Ring 1
7 Pipe Damper 1 31 Seal 1
8 Pipe Bracket 1 32 Bolt M5x%12 3
9 Bolt M5x12 4 33 Guard 1
10 Bolt M5x25 14 34 Receive Washer 1
11 Snap Ring 1 35 Clamp Washer 1
12 Hanger 1 36 Cover 1
13 Nut 1 37 Nut 1
14 Stopper 4 38 Nylon Cutting Head 1
15 Bolt M5x20 1 39 Blade 1
16 Pipe 1 40 Nut 4
17 Sleeve 5 41 Cutting Attachment Guard 1
18 Shaft 1 42 Bracket 1
19 Protector 1 43 Bolt M5x%35 1
20 Snap Ring 1 44 Nut 2
21 Snap Ring 1 45 Strap 1
22 Bearing 3 46 Control Lever 1
23 Pinion 1 47 Bracket,Up 1
24 Oil plug 1 48 Handle,Left 1




Key

DESCRIPTION

QTY/UNIT

NOTE

Key

DESCRIPTION

QTY/UNIT

NOTE

49

Bracket

1

50

Bracket,Down

1




	40-5明细.pdf
	40-5明细2-2.pdf
	工作杆爆炸图.jpg
	操作杆明细.pdf
	操作杆明细2.pdf

